netanb

|MaTep|/|an

||80% xnonok 20% nonmacTep

Bblpe3aTb €ro

90x180 cm, 100x180 c™m

Macca 200GSM
uBeT KaK KapTUHKa
OTANYHO NOAX0ANT ANA NAsKa, CepPUHra, AoMa, OTeNs, NyTELWeCTBUN 1
1NCnoJsib30BaTh
nogapkos n 1. .
DbIHOK Halum ocHOBHbIe pbIHKK - EBpona, CeBepHasa u KO)XHas AMepuka, ABCTpanma u Tak

nanee.

Bpems oTbopa npob

10-15 gHeRn, B 3aBUCMMOCTM OT AU3alHa

Bpemsa npon3soacTBa

25-30 oHen 3aBUCUT OT NapTuM

100 wT 3a An3anH. Ho Mbl MOXXeM caenaTh HebonblUve MHANBUAYAbHbIE 3aKa3bl

Morun o o .
B COOTBETCTBUU C Balleil KOHKPETHON CuTyaumen.
CYMKa B cooTBeTCTBMM C TPebOOBAHUAMU KNNEHTA, 3TUKETKM YX04a, LBETHbIE ByMaXkHbIe
y KapTbl, CyMmKn OPP, nakeTbl 3 MBX n 1. [.
KapTOH KapToH: 50*40*48 cm/20 wT./KapToH

nopT 3arpy3Ku

LLUsHbYX3Hb unn LWaHxanm nnm YxaH.

3apniaTta

HemenneHHas onnata (aeno3ut 30%, 6anaHc 70% npoTtne konum B/L) namn L/C

apyron

Hactpoiika, OEM, ODM

N306paxeHue npoaykra:
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Test Result

Test Mathed : Tewtile: Accordng to EN 150 14362-1:2017 - Analysts wasz performed by GC-MS/HPLC-DAD.

Tastliemis) CASHNQ, Result
142
Direct Caolorant
reduction” exiraction

4-Aminadiphamy 92-67-1 ND MO
Benziding 82-87-5 ND s]
4-Chiore-o-Lohine 95-68-2 ND ND
2-Naphttlamine 91-68-8 ND NO
o-Aminoazotoluane a7-56-3 ND ND
S-nltrg-g-toluidine / 95-55-6 ND L s]
2=Aming-&-nilrpdoluens
4-Chlaroaniling 106-47-8 ND ND
4-methoxy-m-phenylanediamine | §15-05-4 NI MO
2 4-Dieminoaniscie

10-77-3 N HO
3 91-84-1 ND N
3, 3-Dwnsﬂneryhannd|ne 119-90-4 N ND
3.2 -Dimethy benzidine 119-83-7 NE HD
4.4'-methylenadi-o-toluidine | B38-88-0 ND O
3,7-Dimetiwl-4 4" disminodiphenyimed
harne
p-Cresidine 120-71-8 ND WD
4 J'Mﬂhyiene-hIHZchlunafmneJ 144 NI MO

101 -804 ND ND

139-65-1 NI N
o-Teluiding 95-53-4 ND ND
4-methyl-m-phenylenediamine | a5-80-7 N L [E]
2. 4-Toluylendiaming, TDA
2,4, 5-Trirmethyfaniline 137177 ND ND
4-amingazobanzens B0-08-3 ND ND
O-Anisidine 90-04-0 N MO
Gonclusion Pass Pass
Noles :

NI = Nol Detected{= RL)
RL (Reporting limit) = 5.0 mg/kg
Max. Limli : 30 mgikg (for individual compound)

I Do D002 ° (NATIRETV IR | -STTNOSONT s oo
-8 ETEREN R RARNA AR M 20000 ! (AT | - 0 e o

Wamtur of Mo 863 Group (563 34)

Mbl nponssognm LIJVIpOKVII7I dCCOPTUMEHT BaHHbLIX KOMHAT, KOBPUKOB AOJ11 BaHH,

SGS

Test Report S5L62206230332501TX

Remari:

+ Direc reduciion relers jo fhe exdraction and reduclion according fo EN 150 14382-1:2017 clause 10.2
and relevant clases,

Colorant extraction refars to the colourant extraction and subsequent reduction according to EMN 150
14362-1:2017 clause 10.1 and relevant clauses.

4-Aminodiphemyl (CAS No. 82-67-1), 2-Naphthylamine (CAS No. 81-58-8) and 2 4-Diaminoanisale (CAS
Na. 615-05-4) can be indirectly generated from same colorants which do not contain thase amines azo
bound, The use of banned azo colorants cannol be reliably ascedained withou! addEional information,

Int case PU s used, e.9. PU Foams or coatings. it canno be ruled oul that MDA (CAS No. 101-77-8) and
TODA (CAS No. 95-80-7) can be released from PU malerial, no from banned azo colorant. Simiarly, for
prgment prints, MOA will be released from a chemical ficing agent.

EN IS0 14382-1:2017 will enable furthes cleavage of 4448 (CAS No, 60-09-3) to non-forbidden amines:
aniline and p-phenylenediamine. f aniine andior p-phenydenediamine is not found, 4-A4B8 is

85 "ND." {Le. <5.0 mgfkg). Otherwise, EN 150 14362-3:2017 will be employed 10 verify the presence of
A-AAE.

Max, lmit specified by entry 43 of Regulation (EC) No 852/2009 amending Annex XV of REACH
Regulation {EC) Mo 19072006

Rerniark
Test was conducted on composite of random parts of the itern as per clienl's request and the test result is the
overall result

==End of Report™*
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Misizar f the 505 Gitup (363 84)

nosioTeHeu, nosaoTeHel, nosioTeHu aJjia BoJioc, oaesdsa, MaTpac, NnoJioTeHu,

JINCTOB, HABOJIOYEK.

PekoMeHAyeMble NPOAYKTbI



OnToBad neTckad xaJsaTa KanwouweHoe JeTCKOe MoJIoTeHLe

YnakoBKa M A0oCTaBKa

1,1 wt./CymKa, 36 WT./KapToH. Mbl TakXXe MOXXeM yrnakoBaTb TOBap B COOTBETCTBUU CO
cneuunanbHeiMn TpeboBaHUaMMN.

2. Metopn onnatbl: T/T, L/C, Mbl Ha4HEeM NPoOU3BOAMUTL Ball ToBapbl nocae noayyveHunsa 30%
aBaHCOBOro njaTexa. Mbl oTnpasmMmcs nocne nonyyexHmsa 70% 6anaHca.

3. [locTaBKa Mo MOPO UAKN MO BO3AYXY 3aBUCUT OT TpeboBaHUIN KANEHTa.
Haw cepBuc

1. BbICTPLIN OTBET B Te4YeHne 12 4acos.

2. Mbl MOXKEM NPEeAOCTaBNTh BbICOKOKAYECTBEHHbIE MPOAYKTbl C KOHKYPEHTHOMN LIEHOWN,
CBOEBPEMEHHOW JOCTABKON 1 MUHUMAbHBIM KOJIMYECTBOM 3aKas3a.

3. YpoBneTBopuThb NOTPEBHOCTU AeTen Kak MOXXHO 60bLUe, MAKO Ha OLLyMb, MPOTUB


http://www.szdingrun.com/ru/products/kids-towel-hood-poncho.html
http://www.szdingrun.com/ru/products/kids-towel-hood-poncho.html
http://www.szdingrun.com/ru/products/100-cotton-kids-hooded-towel.html
http://www.szdingrun.com/ru/products/kids-towel-hood-poncho.html
http://www.szdingrun.com/ru/products/Cotton-Beach-Towel-Kids-Hooded-Poncho-Bathrobe-Towel.html
http://www.szdingrun.com/ru/products/100-cotton-kid-hooded-towel.html
http://www.szdingrun.com/ru/products/Cotton-Beach-Towel-Kids-Hooded-Poncho-Bathrobe-Towel.html
http://www.szdingrun.com/ru/products/100-cotton-kid-hooded-towel.html

3aMOJIHeHNA, aHTUMANHT.

4. MoxeT npontu SGS, Intertek Test, Oeko 100 Standard.

5. obpo noxxanosaTb.
6. MpeacTtaBneHbl becnnaTHble obpasubl.

7. 3alMTa OKpYyXKatoLLei cpelbl, HET a30. be3 KaaMus, nevyeHne aHTU-MUIbIo.

Company Qualifications

Our client
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exhibitions

Exhibitions

) 2011-2014 every year two times exhibitions in HongKong which held by
Global Source

@ 2013-2014 Miami Fair held by Global Source
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MpounsBoAcCTBEHHbIN NpoLuecc



www.szdingrun.com
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